Parts List

Part No.

Description

US-Built Game

A037701-02 A037430-04 72-1404F 72-1604F

EMI Cage (includes guide) EMI Shield PCB

#4-40 x 'A -Inch Cross-Recessed Steel Screw #6-32 x '/4-Inch Cross-Recessed Steel Screw

037873-01 175004-708 175009-221 176015-110

Spacer

#8 Flat Fiber Washer Plastic Washer

#10 x %-Inch Cross-Recessed Pan-Head Screw

178044-242

178045-442 179125-001

Grommet

Snap-In Fastener

Grounding Clip (not shown)

Ireland-Built Game

034536-02 175004-708 72-6810S

Foam Pad

#8 Flat Fiber Washer

#8 x %-Inch Cross-Recessed Pan-Head Screw

NOTICE TO ALL PERSONS RECEIVING THIS DRAWING

CONFIDENTIAL: Reproduction forbidden without the specific written permission of Atari, Inc., Sunnyvale, CA. This drawing is only conditionally issued, and neither receipt nor possession thereof confers or transfers any right in, or license to use, the subject matter of the drawing or any design or technical information shown thereon, nor any right to reproduce this drawing or any part thereof. Except for manufacture hy vendors of Atari, Inc., and for manufacture under the corporation's written license, no right to reproduce this drawing is granted or the subject matter thereof unless by written agreement with or written permission from the corporation.

4.70PF

4.70PF

Was this article helpful?

0 0

Post a comment